r AR TS P R I C E L. T s T

KOBASHI KOGYO CO., LTD.
1.07.31

JUL. 31,1989






= R

(EY =L mobEL ST 20)

CONTENTS

1. & 7 A (= ()2 1T ZB ChASSIS rreerrerrermmrmrrenisianeesesiereseess e 1
Chassis (202 w34 =288 TransSmission [ - 7
(302 v 2 3 2 PIER Transmission [ werrsesseeseessonnn 1
()2 v 3> BEY Transmission [I[ oo 15
(5)2 < 3 > 25 Transmission IV creeorerorensscneercccarnnne 19
2. ¥ F B = DR AE 2R ODEration BOX e 21
Operation box

3. ;‘m EE Ea f‘% (NEE % = Piping - ettt e ee et e e sreeresane 29
Qil pressure (2NEER > TERENER Oil pressure e 33
4'. B = 1% (152 &) =B Blower driving e, 37
Thrower (2)7F — 77 ERENER AUEr driving  -ereeeeemmsmmeessssreesons 41
(BBFE T BB THrOWEr ooreeeeemmmssrmmeemseeeeeeeereee s 45

- xR

. & IEXORE, Bt - ERBRES  KLTS - Ause .
M RX—INo - BZ - BEE THERF & Ly,

i

2, E&ITLT, ANCHERL A JEETEW,
(TRDMEUUS 4 EFE NS & SHRBLEOERE LY £7)

3. FEBRL, KEROEHTFEA UREBTIZC bonl) T,

CAUTION

1. Please clarify model, machine No. parts No. name of parts, Ref No.,

page No. in this parts book required quartity again placing orders.

2.. We wish to recommerd to use "KOBASHI genuine parts” to avoid

any trouble,

3. This parts list is subject to change without notice.



#(/} /‘/'7556\/

7L — L5

Chassis

ST—20

ND o2%000-36 37




ST20 CHASS I S i _ 5

REF NO. | CODE NO. | PART AO. PART NAME2 | UNIT PRICE | MINI.OROER |
I |789-000a |78920016501 | ENGINE 7B20NB | 498,700 | 1]
2 [789-0071 |78920014500 | KEY 10XBX70 | 300 100 |

3 |789-0189 | 78920017500 | ENGINE SHEAVE ¢ 103 4,50 20
4 |789-0038 |78920011400 | PLAIN VASHER ¢ 13Y50X4.5 | 150 100 |
5 |e21-0012 | s2121101012 iSPRING VASHER  M12 | 10| 2ooi
|6 |901-0207 90124112035 |BOLT M12X25 P1.75 | 70 200 |
|7 |7%9-0020 | 78920016101 | ENGINE BASE R | 1,200 20 |
‘ 8 | 901-1810 | 90148214080 | BOLT M14X40 P2.0 8T | 210 100 |
9 |921-0014 92121101016 | SPRING WASHER Mg | 20 200 |
10 |014-0016 |91412011014 | NUT HI4 2.0 | 70 200
11 |789-0091 | 78920016201 | ENGINE BASE LA L0 20 |
|12 |sor-12s | 90128212030 | BOLT ¥14X30 P2.0 8T | 210 100 |
13 [e21-0014 | 2121101018 | SPRING WASHER MI4 P2.0 | 20 | 2oof
|14 | 780067 | 78920013011 | SIDE COVER R | L0 20 |
s L 4 ?
s | | | | |
o | | |
s | 789-0674 | 783200121512 | COVER STAND RR 5,500 | 10|
19 |789-0672 (78320012323 | COVER STAND FR 1,800 | 20 |

20 | 901-0156 | 90120110020 | BOLT 1M10X20 PL.5 10 200

|21 |921-0010 | 92121101010 [ SPRING WASHER M1O 10 | 200
2| 789:0509 | 78920057900 | SPRING ¢ 16110 100 100 |
2 |780-0066 | 78920014023 | IDLER AR C 1,800 20 |

| 24 |789-0085 | 78920015700 | (DLER VTPS50-15 1,000 20

25 [937-1015 | 93710000015 | SNAP RING SIS 30 200

26 | 930-0035 | 93010003025 | SPLIT PIN ¢ 3K25 10 200
27 |928-0016 |92410201016 | PLIAN WASHER M16 20 200 |

28 | 957-7038 | 95704200038 |V BELT SB38 1,700 20
29 !901-0056 90124106020 | BOLT M6X20 P1.0 | 20 200
30 |914-0504 |91412411006 |NUT M6 PL.0 10 200 |
|31 [78o-0510 | 78320013600 | SHEAVE (85) 1,800 | 20 |




7L —LE
Chassis




Chassis

7 L—L4LES

ST—-20




ST S N
| REF NO. | CODENO. | PARTNO. | PART NAME2 | UNIT PRICE | MINI.ORDER |
| 3 789-0065 | 78920013901 | AXLE SHAFT ¢ 25 | 1,800 v
33 789-0072 | 78920014800 | KEY 5X5X25 } 170 100 |
3 037-2052 | 93720000052 | SNAP RING HS2 ] 200 100{
35 | 938-0245 |938063042RS | BEARING 63042RS j 980 50 |
36 789-0064 | 78920013800 | BEARING STAND i 3,100 ! zoi
37 | 801-0157 | 50124110035 | BOLT M10X25 P1.5 1 40 200 |
3 921-0010 | 92121101010 iSPRING WASHER  M10 i 10 2001
39 914-0511 _91412411010 ; NUT ™10 P1.5 j 10 200 i
10 789-0016 | 78920012214 | FRAME 29,000 L|
11 789-0067 | 78920014101 VPIN @ 34X75 i 500 50 |
12 930-0060 ‘93010005050 SPLIT PIN @ 5X60 [ 50 200 |
13 914-0016 '91412411014 NUT  M14 P2.0 } 70| 200 |
44 (921-0014 ‘92121101014 SPRING WASHER M14 | 2| 200@
45 \901-0272 | 20124114100 | BOLT M14X100 P2.0 | 170¥ 100?
‘ 16 i901-0658 i901z4112030 BOLT M12X30 P1.5 | 70 i 200 |
] 47 }921-0012 }92121101012 | SPRING WASHER 12 } 10 | 200 |
a8 ‘914-0513 j91412411012 NUT M12 P1.5 | 30 i 200 |
49 ]914-0511 | 91412411010 | NUT 10 P15 | 10] 200 |
| 50 [921-0010 | 92121101010 | SPRING WASHER M10 l 10 [ 200 |
51 l901-o159 90124110035 | BOLT M10X35 P1.5 } 50 } 0
52 958-0002 |95810020600 BEARING UNIT UCFK208 { 3,200 | 20 |
53 789-0024 | 78920010400 | SPROCKET | 3,700! 20{
51 789-0175 | 78920014800 | KEY T7XTX60 220 100'
55 789-0038 | 78920011400 | PLAIN WASHER @ 13X50X4.5 150 100 |
56 921-0012 | 92121101012 | SPRING WASHER MI2 10 200{
, 57 ° |901-0208 | 90144512030 | BOLT M12X30 P1.5 70 zooj
58 921-0010 '92121101010 SPRING WASHER MLO ‘ 10 2oo|
. 59 901-0157 '90124110025 BOLT M10X25 P1.5 i 40 200 |
[ 60 789-0023 {78920010102 | CRAVLER FRAME ( 53,000 ' 1|
' 61 789-0029 | 78920010701 | TRACK ROLLER SHAFT ' 900 50 |
|62 |938-0200 |938060042RS | BEARING 60042RS l 730 50 |




(I

1 AS S

I

S =5

33

|
|
|

ST20
REF NO. | CODE NO. | PART nO. PART NAME2 | UNIT PRICE | MINI.ORDER |
63 | 789-0028 |78920010601 | TRACK ROLLER 2,500 20
64 | 789-0037 | 78320011300 | PLAIN WASHER ¢ 11X30X4.5 ] 100 100 |
65  |921-0010 | 92121101010 | SPRING WASHER MIO ! 10 200
66 | 901-015¢ | 90124110015 |BOLT MIOXIS PL.5 | 20 200
! 67 | 789-0030 i78920010800 | 1DLER METAL RH ! 4,500 20
! 68 }938-0268 | 938080052RS | BEARING 60052RS | 820% 50 |
| 6 |789-0027 | 78920010500 | FRONT 1DLER ‘ 5,500 10|
o 1789-0031 | 78920010900 jIDLER METAL LH | 5,5ooi 10}
71 | 914-0526 !91412411020 | WT 20 P2.5 i 120 100
72 | 789-0033 | 78920011000 } |DLER BRACKET | 4,50 20 |
73 |409-0014 | 40304005000 4RECOIL SPRING o 13X62X200 | 4,800 zo§
| 789-003¢ | 78920011101 ?TENSION BOLT } 1,200 20 |
75 | 789-0035 |78920011201 |SET PLATE ¢ 21X65XL2 | 400 100 |
6 | 914-0526 j91412411020 NUT  M20 P2.5 ' 120 | 100 |
70| 789-0037 |78920011300 | PLAIN VASHER ¢ 11X30X2.5 | 100 | 100 |
I | 921-0010 | 52121101010 | SPRING VASHER 110 F 10 200 |
|79 [o01-0151 00126110015 | BOLT MIOXIS PL.5 | 40 | 200 |
80 | 789-0083 |78320015500 | RUBBER CRAWLER Bsz3ox3sx72RRi 56,000 1
BL | 907-0053 | 907ISI06012 | MACHINE SCREV MEXI2 PL.O | 30 | 200 |
82 |921-0006 | 92121101006 | SPRING WASHER M6 | 10 200
83 | 924-0106 | 92410201006 | PLAIN WASHER M6 10 200
84 | 789-0053 '78920012925 FRONT COVER RH 9,000 10
85 | 780-0671 |78920017223 | FRONT COVER L 5,900 10|
8 | 914-0504 | 91412411006 | NUT 16 P1.0 10 200}
87 | 789-0667 i78920013213 ENGINE COVER 36,000 1I
88 | 789-5645 | 14911-1240-1 | MUFFLER EXHAUST PIPE ASSY 2,800 20}
89 | 789-0490 | 78920083300 | EXTENSION MUFFLER |
90 | 789-0431 | 78920083400 'MUFFLER JOINT ! ' |
| |
, | ‘
| 1




7 L— L5
Chassis

n
—
I
N
o

120
121

h'i‘i\'”
‘l:\-

118

117 |4\6







CHASS I S

ST20 a_s

REF NO. | CODE NO. | PART NO. PART NAME2 UNIT PRICE | MINT.ORDER |
94 | 921-0006 92121101006 | SPRING VASHER M8 10 200
o5 | 901-0051 |90124106015 |BOLT MEXL5 P1.0 20 200
o6 | 789-0668 | 78920012823 | COVER FRAVE 7,000 10
97 | 966-0008 | 96601000008 | RUBBER WASHER M8 50 200
08 i930-0012 93010002015 iSPLIT PIN @ 2XI5 ‘ 10 zoo{
99 |789-0057 | 78920013300 i STOPPER ROD ! 20, 100 |
| | | | |
o | 1 o
102 |789-oo78 | 78920015101 !CUSHION 320 E 100
103 | 789-0302 i?ggzoossgoo }wlRE BAND PAN-TY NOS L ® i 200
104 | { | |
o ! .
106 i
107 | |
108 !901-0156 90124110020 | BOLT M10X20 P1.5 40 200
109 | 921-0010 | 92121101010 | SPRING WASHER MIO 10 200
110 |918-0511 |91412811010 |NUT MIO P1.5 10 { zoo!
111 | 789-0673 | 78920012423 | COVER STAND FL 7,800 10
12 |789-0675 |78920012623 | COVER STAND RL 5,500 10|
113 |789-0670 | 78920013111 | SIDE COVER LH 1,200 | 20,
114 |999-0528 | 99900003000 | STICKER KOBASHI 300 100 |
115 |999-0542 | 99910009000 | STICKER 500 50 |
116  |999-0538 | 99909005000 | STICKER ST-20 l 320 | 100
{17 | 789-0530 | 78920017400 | BATTERY NX100-S8 |
118 |789-0069 |78920014301 | FIXED PLATE 260 | 1ooi
119 |919-0601 | 91922310008 | WING NUT M8 P1.25 30 200
120 |921-0008 | 92121101008 | SPRING VASHER M8 10 200(
121 | 924-0108 | 92410201008 | PLAIN WASHER M8 10 200
122 |789-0070 |78920014400 (L BOLT & 8 320 toc
123 |921-0010 | 92121101010 | SPRING WASHER M10 10 200
124 |901-0152 [90124110010 | BOLT MI0X10 P1.5 { 0| 200




50 CHASS IS 5.5
REF NO. | CODE NO. | PART ¥0. | PART NAME2 UNIT PRICE | INI.ORDER |
125 | 789-0102 | 78920017300 [CUSHION | 200 100 |
126 | 789-0244 i?8920050112 | SIDE FRAME RH 2,700 2 |
127 | 789-0980 !78920011511 | CRALER COVER R | 3,000 2|
128 |921-0010 | 92121101010 | SPRING VASHER 10 J 10 200 |
129 i901-0156 | 90124110020 | BOLT  110X20 P1.5 | 40 2ooi
| 130 iQOl-OISG | 80124110020 }BOLT M10X20 P1.5 | 10| 200 |
3 | 921-0010 !92121101010 SPRING WASHER MI0 i 10 [ 200 |
| 132 5789-0041 | 78920011701 | COVER SUPPORT 3200 20 |
| 133 j789-0245 §78920050212 | SIDE FRAYE LK 2,500 f 2 |
|13 | 789-0081 | 78920011611 | CRAWLER COVER' L 1 3,000 20|
135 !789-0455 i?8930015100 ISPRING [ 890! sof
| 138 | 901-0002 ;90124105010 | BOLT ¥5X10 P0.8 | 20} 200}
{ 137 ‘921-0005 [92121101005 5 gSPRlNG WAHSER M5 | 10| 200 |
j 138 }914-0501 | 81422411005 | U ¥ P0.8 ; 10 200 |
‘ 139 [924-0106 [92410201006 {PLAIN WASHER M8 | 1o§ 200 |
| 10 j921-oooe }92121101006 1 SPRING WASHER M6 | 10 200 |
|18 |907-0053 {90715106012 !MACHINE SCREW M6X12 PL.O | 30 | 200 |
j 142 |901-0156 | 90124110020 |BOLT MIOX20 P1.5 | 10 200 |
13 |s21-0010 i9212110101o SPRING WASHER M10 f 10 200 |
j 144 924-0110 | 92410201010 | PLAIN WASHER M10 | 10 200}
145 | 789-1003 | 78920028300 |BELT FINGER ‘ 1,300 20 |
| s | 783-0095 | 78920016611 | BATTERY CABLE + | 1,800 20}
! 147 | 789-0096 | 78920016700 | BATTERY CABLE - ] 1,100 20 |
| 148 |901-0054 | 90124106015 | BOLT MBXI5 1.0 } 20 200}
‘ 149 |914-0508 | 91422411006 NUT 16 P10 | to] zoof
; i s
| |
| | | | |
| |
| | |
| | | |




TwiravERI

Transmission I

ST—-20

Ocloblesschmon be
E 1ol oo A4




. IR ANSNMI S S ION T 1

| REFNO. | CODENO. | PaRT NO. | PART NAME2 | UNIT PRICE | MINI.ORDER
1 |789-8201 |2111-901205 | CASE L | 23,400 | 1|
2 |789-8202 |2153-800401 | RK CASE | 300 ] 100}
‘ 3 |789-8203 |2111-903407 | CASE R | 24,600{ 1%
4 |789-8200 | 2113001604 | COVER A f 890 | so}
j 5 [789-8205 | 2153-403903 | RK COVER A i 50 f 2oof
|6 | 789-8206 | 2113-402700 | COVER 8RG | 300 | 100 |
7 [7e-sa0r { 2153-106508 | RK COVER BRG | 30 | 200 |
| 8 |789-8319 | 0024-060200 iBOLT/WS W MBX20 P1.0 | 20| 20|
9 | 789-8208 | 0176-080353 |s*UD BOLT | 40 ! 20 |
} 10 | 789-8322 jo1o7-080500 ’BOLT MBXS0 R1.25 | 4oj 200
{ 11 |920-0108 | 0400-080000 ’PLAIN VASHER M8 | 10 é 200 |
| 12 |921-0008 | 0410-080000 iSPRlNG WASHER M8 | 10} 200 |
f 13 |789-8323 | 0304-082000 [NUT M8 P1.25 | 10| 200{
| '789-8324~ 2101-404709 '] BOLT | 3oj 2ooj
‘ 15 | 789-8209 | 2142-407509 ’CAM CH | 270 | 100 |
j 16 | 789-8210 ?z 412202 j WASHER 8302.3 | 30 200
|17 | 78982 [ 102-412400 | VASHER 8123.2 | 230 | 100 |
|18 | 789-8212 ]2142 407400 | STOPPER | 330 100
[ 19 |789-8213 |2154-404404 | LOCK NUT 8 80 200
’ 20 | 789-8214 | 2105-402701 |0 RING WASHER j 50 200 |

2l | 789-8215 |0452-060140 |PIN 40 200
J 22 |789-8216 |2105-402206 | PLUG 24 180 100 |

23 |789-8217 | 2105-400305 | GASKET 24 e 200
20 | 789-8325 | 0107-080700 ’BOLT MBKTO P1.25 50 2ooi

25 |789-8218 | 0452-080160 | PIN 70 200
26 | 789-8219 | 2113-403004 ' COVER B 480 100 |

27 |789-8220 | 2153-203705 fPK COVER RT 10 200

28 | 789-8326 | 0104-080250 ] BOLT M8X25 P1.25 ' 2oj 200

29 | 789-8327 | 0107-080950 'BOLT MBX95 P1.25 ’ 70 ’ 200

30 |789-8221 | 2141-404103 | SHIFT PIN | 150 | 100
31 |789-8202 |2144-401406 | SHIFTER SC | 3,200 20 |




Twr s EI
Transmission T

ST—20




i

Iwyirg E
Transmission T.

ST-20




ST90 TRANSMI S S = =
REF NO. | CODE NO. | PART NO. | PART NAME2 | UNIT PRICE | MINI .ORDER |

32 |789-8328 |2104-03808 |0 RING P20 30 200 |
33 |789-8223 | 2144-401505 | BRACKET SC 130 | 100 |
38 |789-8329 | 2104-400401 | OIL SEAL 14248 | 150 1001
35 | 789-8224 | 2143-401407 | LEVER SC 140 100

i 36 |780-8225 | 2102-05606 {Locx WASHER 10 200 |

’ 37 | 789-8330 io344-103ooo | NUT M10 PL.S 20 200

i 38 |907-0555 | 0200060160 {MACHINE SCREW  MBX16 30 200

| 39 2153-403101 110

i789-8226

i
?
!
!
|
i

[
|
|
|
|

]PK AXLE CASE R




ST20

» e e g e e s e v st e e e e e A P
[£3]
[ase}
[a'
(e
=
=
— S VSN GV Sy SR A CER N .
()
[a
a_
—
=
=
o~
[£3]
=
=
P
—
[a’d
=t
at
o
=z
—
o
=L
a.
o
=
[£2]
[
Q
(&)
o
=
.
€3]
o




28 11

v g v

Transission I

-~
~
~

ST—20




ST90 TRANSMI SS 1 ON [ 1~ =

REF NO. | CODE NO. | PART 0. | PART NAME2 | UNIT PRICE | MINI.ORDER |
1 789-8331 | 2104-104904 | OIL SEAL 25 40 8 { 230 100}
2 789-8332 | 0501-630400 | BEARING ; 750 sof
3 789-8227 | 2102-408102 | WASHER 20 30 4 ‘ 80 200‘
789-8228 | 2123-403506 | GEAR Al6 | 3,000 20'
789-8229 | 2123-409300 {GEAR BC22-29 800, 16 |
6 789-8230 | 2133-623105 | SHAFT A | 7,100 | 10|
7 937-1025 | 2152:403409 iRETAINIG RING 25 r 50 | 200,‘
8 789-8231 j 2102-405804 ?SPACER 25 j 180' 100 |
9 i938-1109 goso1-630500 | BEARING { 940 [ 50 |
10 789-8232 | 2104-309008 | SEAL COLLAR 20 25 20 j 1,100 ; 20 |
11 |938-1116 | 0501-620400 | BEARING | 600 | 50 |
12 '924-0025 0701 - 202000 j WASHER | 40? 200!
13 [789-8233 | 2123-40381 ~‘GEAR 33 | 3,000 2oi
14 |789-823¢ | 2103-400402 | SPACER 25 30 25 ! 120 100%
15 |789-8235 |2123-203715 |GEAR E27 { 2,300 2oi
16 789-8236 } 2103-126103 ?SPACER 25 30 11 ! 180 100%
17| 780-8237 | 2123-40410 {cEAR F20 3,900 | 20 |
18 789-8238 | 2132-401313 | SHAFT ' 2,700 20;
19 789-8238 | 2103-404905 | SPACER 20307 110 | 100[
20 |789-8240 |2123-023205 | GEAR G39 ’ 4,700 20‘
21 789-8241 | 2103-425304 | SPACER 28 36 12 450 100!
22 | 789-8202 '2132-409704 SHAFT 4,500 ’ 20}
23 |789-8243 |2123-122001 | GEAR 017 | 2,100 i 20§
24 789-8244 | 2103-405001 | SPACER 28 34 32.5 180] 100!
25 ‘789-8245 2123-409508 | GEAR P36 ‘ 4,800 20I
26 789-8206 | 2104-408308 | SEAL CAP 40 330’ 100%
27 789-8247 | 2123-409607 | GEAR 22 3,300 20 |

28 789-8248 '2132-404105 SHAFT 4,500 20

29 |789-8249 |212 GEAR RS16-35 8,000 10
30 789-8250 | 2123-409706 | GEAR U38 ' 7,400 10,
31 789-8333 ‘oeoo -024000 | RETAINIG RING S24 | 60 200 |




v 3 ERII

Transission ]

-~
~
~

ST—20




v i3 ERI

Transission ]

-~
-~
~

ST—-20




TRANSDMI SS I ON

[ =2 =2

ST20

REF NO. | CODE NO. | PART MO "PART NAME2 | UNI™ PRICE | MINI.ORDER |
33 |789-8251 |2152-404000 | SPRING | 90 200
33 |783-8343 |2135-401200 | DOG CLUTCH 2,400 20
34 |789-8253 | 2102-406009 | WASHER 180 100
35 | 789-8251 | 2120-406808 | GEAR 3,600 20
36 |789-8006 | 0702-252000 | VASHER | 180 100
37 i789-8255 9132-401005 | SHAFT 4100 20
38 |789-8256 i2156-410506 iSPRlNG SHOE | 30 | 20 |
3 | 780-8257 |2102-002308 | VASHER 20 302 | 140 | 100 |
a0 | 789-8258 {2124-402508 ‘GEAR ja7 | 5600 10{
a1 | 780-8259 | 2102406306 | VASHER 24 3% 2 | 170 | 10"
a2 (7898260 |2131-402300 | SHAFT J 900 ‘ 50

| |

|
l
|




CODE NO. |

PART NO.

* PART NAME2

UNIT PRICE |

MINI.ORDER}




iR 111

~a

—_
—
—_

I oy W
LYV

Transmission]]]

ST—=20




ST9p TRANSMI SS I ON I[1{ 1.2
REF NO. | CODE NO. | PART NO. | " PART NAME2 | UNIT PRICE | MIN1.ORDER |
I |789-8261 |2133-623006 | SHAFT 15,500 L
2 |789-8262 |2131-402003 | SHAFT 1,200 20 |
3 |789-8263 |2121-400804 | GEAR MI8 | 3,000 zo!
4 }937-1035 0600-035000 | RETAINING RING 100 100 |
5 | 789-8264 {2124-402201 GEAR L38 | 3,000 | 20 |
6 | 789-8265 | 2102-407907 | WASHER | 140 | 100 |
7 [?89-8266 ‘2129-400202 | GEAR i 5,100 | 10 |
II | 1 N ' o
8 | 789-826T |2330-400807 | EPICYCLIC ARM | 5,400 | 10 |
o | 938-0022 | 0501-620700 | BEARING 120 20 |
10 |789-8268 | 2112-703613 | AXLE CASE | 14,700 | 5
|11 {789-8269 | 2153-006706 | PR BRAKE | 30 | 200 |
12 j 789-8334 j2105-405801 J PLUG ] 450j 100 |

. | | | i
|13 [936-1016 | 2104-206908 |0 RING P16 | 60 | 200 |
14 |789-8270 | 2106-201901 | BUSHING 31 36 14.5 | 1,600 i 2oi
' |i ' |I 1

15 | 789-8335 |2104-109206 |OIL SEAL | 570 | 50 |
' 16 |783-8271 |2113-003103 | 80SS | 1600 20 |
1T | 789-8072 | 2153-406305 | PK BOSS BK | 50 | 200 |
| | M .I I
|18 |789-8336 }0104-060120 BOLT MBX12 P1.0 | 20 | 200 |
| !
|19 | T789-8337 }2105-403401 0 RING WASHER | 40 200 |
' 20 | 789-8273 | 2135-600700 | COVER 6,200 | 10|
| | |
2 [789-8274 |2153-408904 | PK PLATE 140 100
22 j 937-1038 ’0600-038000 RETAINING RING 538 | 18 200 |
23 |789-8338 | 0104-050140 |BOLT MSX14 PO.8 | 20 200
2 |789-8275 |2135-600524 | DRUM 7,500! 10 |
25 | 789-8276 |2330-600800 | SHOE Comp ‘ 3,800 | 20
26 | 789-8277 | 2152-403102 'SPRING 500 50 |
21 | 789-8278 | 2135-100807 | CAM SHAFT 2,100 f 20 |
28 |789-8219 | 2310-417203 | LEVER BK COMP 1,100 | 20|
2 |789-8280 | 2154-401908 | LocK NUT | 120 ' 100 |
30 | 789-8339 | 0400-100000 | PLAIN WASHER | 2| 200 |
1 a !
31 789-8281 | 2135-400906 | PIN | 140 | 100 |




2 11

< B

——ry

—
poeey

Iy

Transmission[]]

ST—20




N

~ 8

Transm?ssion I

Iy

ST—20




sSs 1 o™

Pl

ST20 T R 2SN ST
REF NO. | CODE NO. | PART NO. | PART NAME2 | UNIT PRICE | MINI.CROER |
32 |789-8282 | 2153-402203 | PK PIN | 30| 200
33 |921-0010 |0410-100000 | SPRING WASHER M10 E 10| 2ooi
3 [789-8300 |0334-101000 | NUT MIO P15 | 50 ‘ 200
35 | 789-8283 | 2330-601005 | PLATE COMP ; 11,000 l 5 |
36 !789-8341 !0137-100200 | BOLT  M10X20 P1.5 | 5| 200 |
|37 |789-8288 | 2102-411908 iLOCK WASHER | 30 i 200?
B | 789-8315 2101212708 | WASHER BASED NUT k 20 i 200 |
' 10 | 789-8285 | 2112-703701 | AXLE CASE R | L0 | 5
g a1 | 780-8316 {2104-402306 | 0JL SEAL 45 64 73 14 | 1200 g 20 |
% 12 | 789-8286 j 2104-402108 | SPACER 35 45 17 | 750 | 50!
13 |789-8287 |2103-402109 | SPLIT COLLAR i 60 | 200 |
14 | 789-8317 | 2152-401603 | SNAP RING } 80 | 200i
45 |789-8288 | 2155-400108 | PIN | 150 { 100
6 | 789-8289 | 2121-400101 ]GEAR NI ; ! 1,300 é 20|
47 |937-1019 | 0600-019000 | RETAINING RING S19 10| 200 |
} 18 | 789-8318 ! 2102-402704 lSPLlT WASHER 35 I 50 j 200‘
{ 20-38 | 789-8290 12435-?00634 | BRAKE R ASSY i 28,500 | 1!
' | 789-8201 | 2435-700535 }BRAKE LH ASSY } 28,500 15
| | | i

|
|

|
|
|
|

|
|
|
|
|
|
|
|
|
|




ST20

= . e - T EE TR CyR S = — e — R
€3]
]
O
lam)
=
>=
- ' ——— e o — e — ——— _
(]
o
a.
—
==
p—J
(3]
[£3]
>
=T
=
—
o
-
o
o
=
—
[+
=T
a.
o
=
€3}
Q
(=)
(&)
o
=
[£3%
€3]
(o4




ST—-20

~ ~ N T
v ES

Transmission [V

26

27

2,



T20 TRANSMISS I ON Y 1.~ 1

| REF NO. | CODE o. | PART 0. f "PART NAME2 | UNIT PRICE | MINI.ORDER |

1 |789-8202 |2105-202602 | RUBBER BoOT | 150 100
2 |783-8293 |2142-400908 | BOOT HOLDER ‘ 150 100 |
3 |789-8200 |2142-401002 | COVER ? 80 200 |
1 | 789-8295 | 2152-401800 | CONICAL SPRING | 60 | 200 |
5 |789-8206 | 2144-000908 | FULCULLM CH | 330 | 100 |
|6 [789-8310 |0104-080250 | BOLT MEX25 PL.25 | 2| 200 |
7 | 921-0008 i0410-080000 £SPRING WASHER M8 | 10| 200
j 8 } 924-0108 | 0400-080000 | PLAIN WASHER 18 | 10| 200 |
s | 780-8207 | 210-601101 | BRACKET 150 2|
1 | 789-8208 i 2153-403606 | PK BRACKET | 40j 200 |
[ 11 |789-8209 | 141-401805 | PIN CH i 170 | 100 |
] 12| 783-8300 J 2102-403305 | LOCK WASHER ! 30] 200;
|13 | 780-832 ’ 2155-400207 | PLUG i 390 | 100 |
} 12| 789-8301 ?2141 310803 | CH SHAFT A | 1,700 | 2oi
i 15 | 789-8302 | 2155-401600 | PIN 5-29 f 150 { 100!
T }789-8303 }2141-406404 SHIFTER SHAFT B8 ? 630} 50 |
! 17 | 789-8304 | 0650-050160 | STEEL BALL 5/16 | 2 | 200 |
ST | 789-8305 | 2152-403706 j SPRING | 150 | 100
1 19 |789-8306 |2144-205701 !SH!FTER FORK A @ 3,600 | 20 |
J 20 i 789-8307 | 2144-405800 j SHIFTER FORK B j 3,8ooj 20 |
21 |783-8308 | 2340-408405 fCH SHAFT B COMP § 1,500 ! 20]
22 |937-1015 | 0600-015000 | RETAINING RING SIS ‘ 3| 200 |
23 |936-1012 | 2104-40180¢ |0 RING P12 f 50 | 200
20 | 789-8309 } 2102-412103 | VASHER 15 21 4.3 j 110 | 100 |
25 [789-8310 |2105-408307 | OIL SHELTER | 330 100 |

2 | 783-8311 |2144-402502 | SHIFTER FORK ’ 3,600 2

27 | 789-8312 | 2141-408503 | SHIFTER SHAFT C 630 50

28 |789-8313 |2152-401009 | SPRING 30 200
29 |789-8321 | 0014-080202 | BOLT/W S.V. M8X20 PL.25 3| 200 |

| 30 | 789-8314 ]2159-400203 LOCK WIRE 10 200
_ | |




i

-

=z
a

R1E
Operation Box

t

ST—-20

Sot
v rot g £91
£91 291

Ky
S
V&

)

vl (O .
651 A/ ss1 "8t \w

19t

\
L5196 5& a




ST20 CPERATION BOX 1.6
REF 40. | CODE NO. | PART NO. | PART NAME2 | UNIT PRICE | MINI.ORDER
I |999-0556 | 99905024000 ‘STICKER | 360 100 |
2 |999-0553 | 99905023000 | STICKER f 360 100 |
3 |999-0561 | 99905031011 fSTICKER | 360 100
|4 |783-0086 | 78920015800 | COVER HANDLE A-23-i | 900 50 |
|5 | 789-008 !78920015900 :COVER CLAMP  C25-M-1 ; 140 100 |
j 6 | 789-0248 | 78920050500 | OPERATION BOX COVER | 1.800} 20|
i 7 %789-0546 | 78920058602 rOPERATION BOX (U) f 23,000 | L
i 8 | 921-0008 }92121101006 | SPRING UASHER 6 | 1oj 200 |
f 9 f901-0051 | 90124106008 | BOLT ¥6X8 P1.0 | 2 | 200 |
10 i789-0277 j?ggzoossgoo | WIRE BRACKET ° | 3,200 2
11 |901-0233 | 90124112150 |BOLT M12X150 P1.75 | 150 100 |
12 |921-0012 | 92121101012 | SPRING WASHER MI2 i 10 200 |
13 [o1g-051 |o1a12a11012 (WT mi2 P75 | 30 zooé
|14 | 901-0104 | 50124108015 | BOLT M8X15 P1.25 j 20 2ooi
15 |921-0008 | 92121101008 !SPRING WASHER M8 | 10 ’ 200 |
1 ! | | |
7 | | | |
18 | 789-0247 | 78920050414 | OPERATION BOX (L) | 11,000 5 )
|19 |os6-00a1 !95430002612 ?GRIP (BLACK) ! 250 | 100 |
20 | 930-0036 }93010030030 | SPLIT PIN & 3K30 | 10| 200 |
21 | 924-0116 ’92410201016 | PLAIN WASHER 116 { 20| 200 |
22 | 789-0262 i?8920051613 DEFLECTOR LEVER | 2,600 20|
23 |950-0101 426006048000 PIN ¢ 8X25 g 90 200{

20 | 930-0016 J93010025015 SPLIT PIN @ 2.5X15 ) 10| 200
25 | 789-0512 |78920080411 | DEFLECTOR WIRE 2,7 cer/ 5,000 10 |

26 | 789-0313 | 78920057100 | ADAPTER 160 100

27 |789-0312 | 7820057000 | SPRING 160 100

’ 28 | 914-0514 ?91412411012 NUT 12 P1.75 30 200
20 9010208 | 90124112030 | BOLT MI2X30 P1.75 f 70 200

30 | 914-0507 %91412411008 NUT 8 P1.25 | 10 200
31 I921-0008 | 92121101008 | SPRING WASHER M8 | 10 200 |




8

-
-l
=

E
Operation Box

|

1@ 4

aa
<

i

ST—-20

651 /\@ ¥
A set ]S
51951 5R
14

gy
d

Ere -




il

1#1{ES
Operation Box

ST—-20

NG|

T




ST90 CPERATION =BOX 2.5
REF NO. | CODE NO. | PART NO. | PART NAME2 |UNIT PRICE | M1N1.0RDER |
32 [901-0109 | 90124108025 | BOLT MBX2S P1.25 | 20 | 200
33 [789-0299 | 78920055601 jTOOL BOX i 1,100 20|
3 }901-0109 90124108020 | BOLT MBX25 P1.25 | 2 200{
35 [921-0008 | 92121101008 | SPRING WASHER B | 10| 200 |
| s §914-0507 !91412411008 | AUT M8 P15 ! 10 2oo§
|31 | 789-0308 | 78920056600 iWIRE BRACKET L0 20
- 5901-0109 %90124108025 BOLT 118X25 PL.25 | 20| 200
] 3 |921-0008 | 52121101008 | SPRING VASHER 1B | 10| 200 |
{ 0 [918-0507 |91412011008 | 8T ¥8 P1.25 i 10 200 |
" | 789-0558 378920052?15 !LINK BRACKET “LH | 11,000 5
' ©2 | 930-0046 ‘93010004030 iSPLIT PIN ¢ 4X30 | 20 200 |
a3 |ex-oi '92410201012 | PLAIN WASHER  M12 ’ 10 | 200 |
14 | 789-0292 [78920054812 | CHUTE HANDLE ‘ 2,000 | 20[
65 | 924-0108 ] 92410201008 [PLAIN WASHER M8 j 10 200 |
! 6 | 323-0059 ‘32306009000 iGRIP i 260 100‘
} 47 |937-1008 | 93710000008 ?SNAP RING S8 | 20! 2oo§
} 18 :921-0010 192121101010 ‘SPRING WASHER  M10 | 10| 200 |
|| s01-015 j 90124110015 iBOLT MIOX15 P1.5 40} 200
|50 |789-0505 | 78920056302 | PLUNGER PLATE 4,500 20 |
51 j 789-0280 j78920053512 VORK CLUTCH W IRE Hegasesssmmsisrss 2,800 20
52 |789-0508 | 78920057801 |SPRING & 5.5 1,500 201
| 53 | 789-0265 | 78920051901 | WIRE HOOK 100 100
{ 56 | 930-0036 ‘93010300030 SPLIT PIN ¢ 3X30 10 2ooi
' 55 | 924-0116 | 92410201016 | PLIAN WASHER M16 20 zoo}
56 1789-0306 | 78920056401 (PIN ¢ IS 560 50
’ 57 | 789-0266 ’78920052000 PIN & 6XIB 80 200
58 |930-0016 | 53010025015 |SPLIT PIN & 2.5XIS 10 200
59 | 789-0307 | 78920056500 | LINK 1,400 20
60  |789-0311 |78920056900 | ROD 700 50
61 |789-0310 | 78920056802 | WORK CLUTCH LEVER | 2,40 20
62 930-0036 | 93010030030 [SPLIT PIN @ 3X30 [ 10' 200




STo0 OPERATION BOX = s
REF NO. | CODE NO. | PART o. PART NAME2 |UNIT PRICE | MINI.ORDER
63 | 783-0267 | 78920052112 |PIN ¢ 15X124.5 | 300 100
61 | 783-0284 | 78920054000 | LIMIT SWITCH BI799A-00 1,350 2 |
65  |921-0005 | 92121101005 | SPRING WASHER M5 10 200 |
8 |907-0002 | 90TISIONI0 | MACHINE SCREV MEXI0'P0.8 | 20 200
67 |901-0002 | 90124105010 |BOLT MSX10 PO.8 | 20 200}
63 | 789-0271 | 78920052611 | LINK B | 420 1ooj
69 i937-1o12 93710000012 | SNAP RING S12 g 30 2ooj
70 | 904-0059 | 90401006035 | CAP SCREW MEX35 P1.0 | 60 200 |
7L |914-0504 | 91412411006 | NUT M6 P1.0 | 10 200 |
72 |789-0281 | 78920051511 | CONTROL LEVER" | 900 50
73 |932-0525 |93212405025 | SPRING PIN ¢ 5X25 ' 40 200 |
7 | 789-0257 | 78920051101 | MAIN SHIFT LEVER j 1,500 20
75 |789-0258 | 78920051201 | SUB SHIFT LEVER j 1,700 2 |
|76 |es1-0022 | 95431002612 | GRIP (RED) | 250 100
‘ 77 | 911-0005 | 91115203008 | TAPPING SCREW 348 f 10 ; 200 |
j 78 |924-0103 | 92410201003 | PLAIN WASHER M3 ; 10 J 200
79 |789-0291 | 78920054711 | HANDLE BRACKET f 500 50 f
! 80 |921-0010 | 92121101010 | SPRING WASHER M1 | 10 200
81 |901-0156 |90124110020 |BOLT MIOX20 PL.5 | 40 200
82 | 0999-0551 | 99910021000 | STICKER | 75 200
83 | 789-0305 78920056223 | OPERATION BOX COVER 2,300 20
81 | 789-0285 | 78920054100 | HORN SWITCH L2402 280 100
85 | 789-0485 | 78920081200 | LIGHT SWITCH D15210 1,000 2|
86 | 789-6052 | 15951-6595-1 | GLOW LAMP 1,600 20!
87 | 999-0553 | 99910019000 | STICKER
88 | 783-6814 | 15377-6361-2 | STARTER SWITCH ASSY 3,300 20
89 |789-0793 | 15403-64491 | OIL LAWP 1,000 20
90 | 999-0560 | 99910020000 | STICKER 75 200
91 |901-0150 | 90124110015 |BOLT MLOXIS PL.5 40 200
92 | 921-0010 | 92121101010 | SPRING WASHER MIo 10 200
| 93 |789-0478 | 78920081622 | LIGIT 2,700 20




tE SN a=1F

Operation Box

ST—=20

. S99l
vo:oo_mo_

£ kwh ?ﬁ
_m\\
19t ;

VA
oo_lﬁ

5
T

851 ’ !
A §s1 |
£L519%)




R1EFE -
Operation Box

+
7

=

ST-20

v >
A\cn_ ? < :
Q --
ot A g5t FEINE

£5195) 5&
gy 8%




O X el

e

ST90 OPERATION = =
REF NO. | CODE NO. | PART Mo PART NAME2 UNIT PRICE | MINI.ORDER |
%4 !
95 i
96 | 789-0660 | 78920083611 | LIGHT STAND | 3,350 20 |
97 | | |
; ;
; ; ;
100 ]789-0076 78920014900 | GROMMET & 10X6.5 ‘ 30 200 |
101 |789-0511 | 78920057700 | CUSHION 3X15X20 | 50 | 200 |
102 | 789-0250 | 78920050601 | OPERATION PANEL 5,200 10{
103 | 907-0053 §90715106912 MACHINE SCREW M6XI2 PL.O | 30 200
104 | 921-0006 i92121101006 SPRING VASHER M8 10 200 |
105 | 920-0106 | 92910201006 | PLAIN VASHER 16 10 200
106 |789-0283 ‘78920053900 INDICATE LAMP ASSY P33030 360 100 |
107 '789-0286 i?8920054200 | switen wptot1 | 1,000 20?
108 |789-0287 |78920054301 | LEVER BOOT 2,300 20 |
109 l i
110 ‘
111 |789-0253 | 78920050911 | HANDRAIL 2,800 20|
112 |789-0250 | 78320051300 | TRAVEL CLUTCH LEVER 1,600 20 |
113 |789-0266 | 78920052000 |PIN & 6XI8 80 200 |
114 |930-0016 |93010025015 |SPLIT PIN ¢ 2.5XI5 10 200[
115 | 789-0265 | 78920051901 | WIRE HOOK 400 100
116  |789-0443 |78930053701 |SPRING ¢ 4.5X22.5X93.5 480 ™
117 | 783-0275 | 78320053000 |ROD & 8 380 1001
118 |914-0507 |91412411008 |NUT M8 P1.25 10 200
119 |789-0272 | 78920052701 | CONNECTOR ¢ 16 580 50
120 |914-0513 |91412411012 |NUT MI2 P1.5 30 200
121 |921-0012 | 92121101012 | SPRING WASHER MI2 10 200
122 |789-0043 | 78920012001 | IDLER ARM M 2,300 20
123 | 789-0266 | 78920052000 | PIN ¢ 6X18 80 200
124 |930-0016 | 93010025015 | SPLIT PIN ¢ 2.5XI5 10 200




ST20 OPERATION BOX 5. -6
REF NO. | CODE NO. | PART X0 PART NAME | UNIT PRICE | #IN1.ORDER
125 | 789-008¢ | 78920015600 | IDLER HATP Has | 1400 2 |
126 |901-0233 |90120112150 |BOLT M12XI50 P1.75 | 150 100 |
127 | 921-0012 }92121101012 SPRING WASHER MI2 | 10 200
128 |914-0514 |01412411012 |NUT MI2 PL.T5 | 30 200 |
129 | 789-0043 ‘?8920011912 BRACKET LA 4 1,200 20!
130 | 789-0082 j 78920011813 | BRACKET RY | 1,200 20|
131 | 901-0104 f90124108015 | BOLT MeXI5 P1.25 | 20 i 200 |
132 | o21-0008 i92121101008 SPRING WASHER M8 | 10 20|
133 | 789-0316 | 78320057400 | FOOT CLUTCH BRACKET LH { 1,200 20 |
134 | 789-0315 J 78920057300 | FOOT CLUTCH BRACKET RH 1200 20
135 | 789-0513 | 78920053701 | THROTTLE vIRE | 440 100 |
|13 |789-1014 | 78920059400 | THROTTLE LEVER ! 700 50!
137 | 914-0507 i91412411008 NUT M8 P1.25 | 10 f 200!
| 138 |023-0008 | 92300000008 | DISK BRAKE VASHER If8 j 3| 2ooi
! 139 | 789-0473 r78920058000 WASHER I 30 200 |
| a0 | 789-0290 | 78920050600 | GRIP M10%23 i 450 100
141 [921-0010 | 92121102010 | SPRING WASHER 110 | 10 | 200 |
192 | 914-0511 j 91412412010 | NUT MIO P1.5 ; 10 200 |
143 |789-0260 | 78920051402 | BRAKE LVER ( 4,000 20|
144 | 789-0279 | 78920053001 | BRAKE WIRE | 2,000 20
145 | 789-0278 | 78920053300 | CLUTCH WIRE 2,200 20{
146 |930-0016 | 93010025015 | SPLIT PIN & 2.5X15 10 200
147 | 789-0266 | 78920052000 |PIN & 6XIg 80 200 |
148 |789-0309 | 78920056701 | SPRING 480 100
149 |901-0233 | 90124112150 |BOLT MI2Xi50 P1.75 150 100
150 | 921-0012 | 92121101012 | SPRING WASHER M12 10 200
151 |914-0514 |91412411012 |NUT MI2 P1.75 30 200
152 |907-0053 | 90715108012 | MACHINE SCREW MEXI2 P1.0 30 200
153 |921-0006 | 92121101006 |SPRING WASHER Mg 10 200 |
154 | 789-0282 | 78920053800 | HORN MF12-H1900 780 50 |
155 | 789-6055 | 15000-3374-2 | CURRENT LIMITER 15,200 1|




e WA= 1)
Operation Box

ST—-20

61 ¢ ' i
A INASAR"

L5195 J&% ?
gy ﬁ.\@




=i

=11
Operation Box

ST—-20

S91t
rol l99) £91

..”wmwu y

191 o
; /rﬂwmwun:qwn;u\\
aoﬁwmwm_ : Mmmm
QM._ g5 W.A/WJW_ \.. I\.WN

L5196 5&& "
°24

h

A4

o




Prmald

ST20 OPERATION BOX S5
| REF NO. | CODE NO. | PART XO. PART NAME2 | UNIT PRICE | MINI.ORDER |
|15 [ 921-0006 | 92121101006 | SPRING WASHER 16 10 | 200 |
157 | 901-005¢ | 90124106015 |BOLT M6XIS P1.0 20 | 200@
158 |921-0006 |092121101006 | SPRING ASHER M8 10 200 |
159 | 901-0057 |90124106025 |BOLT H6X25 P1.0 20 | 20 |
160 | 789-6053 | 58911-4152-1 |RECTIFIER 3,100 2|
| 161 |901-0106 | 90124108020 | BOLT 8X20 P1.25 | 20 200 |
162 |783-0269 | 78920052407 | LINK BRACKET. R i 11,000 si
| 183 | 789-0280 i 78920054000 | LINIT SUITCH BITOBA-00 | 1,350 20
161 |921-0005 |52121101005 | SPRING WASHER M5 | 10 200 |
165 |901-0002 | 90124105010 | BOLT MSX10 0.3 ! 20 200
165 |907-0002 | 90715105010 |MACHINE SCREV MSXI0 P0.8 | 20 200 |
| 167 |930:00% | 63010080030 | SPLIT PIN & 3130 | 10 2ooj
| 168 |789-0288 | 78920055500 |PIN ¢ 15260 | a0 | 100 |
| 1@ |789-0677 | 78920057223 | FOOT CLUTCH | 1500, 20 |
170 [789-0509 | 78920057901 |SPRING ¢ 16X110 | w0 100 |
(71 |998-0544 | 89910017011 | STICKER a0 100
172 | 932-0325 [93212203025 [ SPRING PIN o 3x25 30 200 |
| 173 |501-0156 | 90124110020 | BOLT MIOX20 P1.5 i 200 |
174 |924-0110 | 92410201006 | PLAIN VASHER M10 10 1 200 |
175 | 921-0010 | 92121101010 | SPRING VASHER MIO 10| 200 |
176 |914-0511 91412411010 [NUT MIO PL.5 10 200
177 | 783-0881 | 78920083500 | PLATE 250 100
178 |780-0486 | 78920081302 | LIGHT CODE A ASSY 350 100 |
179 |789-0479 | 78920081700 | LIGHT CODE B 310 100 |
180 |789-0687 | 78920058700 |WIRE HARNESS I 1,100 201
181 | 789-0203 | 78920054900 | FUSE HOLDER | 540 50 |
182 |789-0683 | 78320058800 | CROMMET | 230 100
183 | 789-0302 | 78920055900 | WIRE BAND 80 200
188 | 789-0087 | 78920050000 | RUBBER CAP ] 270 l 100
185 | 789-1007 | 78920038100 | RUBBER CAP 50 200
186 | 789-0301 ’78920055800 | U-PACKING ’ 200 100




ST20

o . a I o B T o T - B T
€3}
[an]
[a
jen]
=
=
- S ———————————
()
[a4
a.
—
=
>
o1
[£3]
=
=
=
—
[~
<C
a.
o
=
—
oz
=
a_
e
-
[£3]
[
o
o
=]
=
Lx.
(23]
(a4




s Bl acdl 3

BCEHR

Piping




P IPFPING

ST20 1=
REF NO. | CODE NO. | PART NO. PART NAME2 | UNIT PRICE | IN1.ORDER
I |783-0242 78920003500 | wWASHER 4.5xe0 i 100 2ooi
2 |789-0241 | 78920043400 |SPRING & 9 | 2,600 2 |
3 |789-026 | 78920041511 | HVDRAU.CYLINOERSCSI0115-90-0 | 15, 100 1|
789-0521 | 78920045300 | ELBOW BS30224 | 500 50 |
5 |789-0225 | 78920041400 | HYDRAU.CYLINDERY CY4080-90-0 |  18.800 1{
6 |901-0104 | 90124108015 | BOLT M8X15 P1.25 | 20 | 200 |
7 |921-0008 | 92121101008 | SPRING VASHER M8 | 10 200 |
8 |789-0880 | 78920084000 | HoSE cLarp 850 soj
9 | 789-0621 | 78920043800 | H)GH-PRESSUREHOSED ASOAXII00 | 3,000 20 |
10 |789-0520 | 78920084800 | NIPPLE BS3002F04 | 180 100}
11 [789-0235 | 78920002000 |TUBE ¢ ¢ 8 | 630 | soi
12 ’789-0524 78920044500 | CONNECTOR  S-8X1/4 | 190 | 100
13 |789-0529 | 78920044600 gBUSH M1/2X1/4 | 260 | 100 |
14 |930-0046 | 93010004030 ﬂ SPLIT PIN & 4X30 ; 20 | 200
15 |789-0100 | 78920017100 PN 8 18120 | 30 | 100 |
16 |789-0088 | 78920014200 PN 1885 j 350 100 |
17 '789-0518 f78920043900 H1GH-PRESSURE HOSE £ f 2,700 20
18 |914-0507 91422411008 | NUT 8 P1.25 | 10 ' 2ooj
19 |921-0008 | 92121101008 | SPRING WASHER Mg 10 200 |
20 |901-0108 | 90124108020 | BOLT M8X20 P1.95 20 200
21 | 789-0236 [78920042500 |TUBE D & 10 600 50
22 |789-0525 | 78920044900 |PLUG B-8 500 50
23 789-0526 | 78920045000 | T-CONNECTOR FC-8X1/4 [ 1,000 i 20|
20 |789-0528 | 78920045200 | BUSH M-3/8X1/4 210 100
25 |789-0516 78920024200 | SOCKET 0A-1/a 300 100
26 | 783-0515 | 78920084100 |NIPPLE NA-1/4 240 100
27 |789-0522 [78920043711 | ELBOW BS302204 500 50
28 | 789-0519 j78920043611 NIPPLE BS3002F64 | 180 100
29 |409-0028 | 40906025020 PIN b 6120 g 10 200
30 | 930-0016 | 93010025015 j SPLIT PIN @ 2.5X15 ] 10 200
789-0270 | 78820052500 | LINK A | 300 100 |




BCE &R

Piping -

sT—-20




ST20 PIPING =_-—=
REF NO. | CODE NO. | PART MD. PART NAME2 | UNIT PRICE | ¥INI.ORDER |
32 789-0272 | 78920052701 | CONNECTOR ¢ 18 | 580 [ 50

33 914-0507 | 91412411008 |NUT M8 P1.25 ] 1oj 200 |

34 789-0273 | 78920052900 [ROD ¢ 8 i 330@ 100?

35 930-0016 | 93010025015 | SPLIT PIN ¢ 2.5X15 | 10 | 200

38 789-0274 | 78920052800 |ROD ¢ 8 | 330 | 100 |

37 | 789-0481 }78920045100 | ELBOW  E-101/4 j ggoj 50

38 |789-0528 | 78920085200 | BUSH M-3/8X1/4 ! 210 f 100[

39 504-0157 | 90401008025 | CAP SCREW MBX25 P1.25 | 70| 200

40 921-0008 }92121101008 | SPRING VASHER 18 é 10 f zoof

41 789-1093 | 78920041323 CONTROLVALVEUD-TOB-ZJ-R-8880j 14,000 | L]

12 |789-1025 78920045700 | TANKPORTBLOCK DCBT-O3R-8880B f 9.100 | 1o

13 |936-2055 | 93620000055 |0 RING G55 | 150 | 100

44 789-1026 (78920045500 | FUNCTIONBLOCK I 08303, -8380 f 31,000§ 2 |

45 783-1027 | 78320045600 | FUNCTIONBLOCK ILDCBS-03,-L-88 | 33,3ooj 1}

16 789-1028 {78920045400 RELIEF BLOCK DCBR-03R-88808 ! 17izoof 1§

7 | 7881029 | 78920045800 | RELIEF VALVE ASSY | 12,000 5|

i 18 [936-1022 93610000022 | 0 RING P22 { 60 ; 200 |
' 19 ‘789-1030 90400008115 | CAP SCREW M8X115 } 150 100 |
| 921-0008 | 92121101006 | SPRING WASHER 8 { 10 200!

50




BCE AR

Piping

SsT—20




== = T e e
[£3)
()
oz
[
>
=
= R it _— W ——
[
oz
o
—
=
>
o
(€3]
=
=T
=
T
[a'4
<C
oo
o
=
T
(24
<t
[a TN
o
=
€3]
[ )
o
[
o
=
<3
[£3 ]
o




Qo205 G st

(=l
Ha
N
I~
r

Oil Pressure




107]

T2!J O I I_4 }—:) I_:;.J:Jbbk_;:-\-l—« 1 7 =

REF NO. | CODE NO. | PART 0. | PART VAMED | UNIT PRICE | MINI.ORDER |

1 |901-0052 | g0124108010 | BOLT MeX10 | 20 | 200

2 | 9210006 | 92121101006 ESPRING WASHER 6 [ 10 i 200 |

3 | 789-0991 | 78920017000 ?BELT COVER | 1300 | 20‘

4 |901-0104 | 90124108015 |BOLT MBXI5 P1.25 | 2 | 200]

5 5921-0008 92121101008 | SPRING WASHER 8 | 10 [ 200{

} 6 ;?89-0045 j78920012100 | BELT GAUGE ¥ ; 810; 50 |
T | 901-0104 | 20124108015 | BOLT MBXIS P1.25 | 20 | 200

.8 | 921-0008 | 92121101008 | SPRING WASHER 18 | 10 | 200 |

9 }901-0054 90124106015 | BOLT MBXL5 P1.0 | 20 f 200 |

10 |921-0008 | 92121101006 | SPRING VASHEK Y6 | 10| 200

Ll |789-0289 | 78920054500 | REVOLUTION CENSER 050870-00| 4,800 | 20 |

12 |789-0220 | 78920040913 | BEARING HOUSING | 3,100 20 |

13 [937-1017 93710000017 | SNAP RING 17 | 30 | 200 |

14 }938-0208 | 53308006205 | BEARING 600628 | 900 | 50 |
5 ‘937-2055 93720000055 | SNAP RING #55 | 220 { 100

16 | 937-1030 | 93710000030 | SNAP RING 30 | 90 | 20 |

17 | 789-0219 | 78320080813 {SHEAVE (B4) L6 2 |

18 ]935-0207 | 93542504208 ?OIL SEAL TC25428 | 50 soi

19 |780-0213 | 78920080501 | SWAFT I ‘ 3,300 | 2 |

20 |789-0072 | 78920014600 j KEY 5X5%25 | 17oj 100 |

21 |938-0099 | 03800032004 rBEARING 32004 f 1,20 | 20|

2 j 7890211 | 78920040302 | OIL TANK ' 8,800 | 10|

23 !901-0106 ’90124108020 BOLT MBX20 P1.25 ; 20 E 200 |

24 j921-0008 | 82121101008 j SPRING WASHER M8 | Ioj 200 |

25 f789-0239 | 78920042800 | 1L GAUGE i 650 | 50{

% j936-1o16 93610000016 J 0 RING P16 ! 60 | 200}

27 |936-2115 | 93620000115 !o RING Gl15 ' 300 | 100{

28 | 7890216 | 78920040611 | BEVEL GEAR l 3,900} 20}

29| 940-0003 [94000000003 {DISMDUNTING VASHER  AWO3 r 204 200{

30 |939-0103 | 93912000003 | DISMOUNTING NUT ANO3 | 350} 100 |

31 |789-1031 |93212438032 | SPRING PIN g 3.8¥32 | 40 i 200 |




7 VES
QOil Pressure

ST—-20




275
Ol Pressure

ST—20




PRESSURE

ST20 oI L
REF N0. | CODE NO. | PART M. PART NAME2 | UNIT PRICE | MINI.ORDER |
32 |932-0632 93212006032 |SPRING PIN ¢ 6X32 80 200 |
33 |937-1036 '93710000036 SNAP RING 36 100 100
38 |789-1032 ‘ $J040728 | YOKE 2,100 20
35 |789-1033 | /120535 iSLEEVE YOKE 3,100 | 20|
36 |789-1031 | SJI20510 {SLEEVE SHAFT YOKE 4,000 20
37 j789-1o36 | 5J942055 DCROSS PIN | 2.280; 2oi
38 |937-2020 | 93720000020 [SNAP RING H20 | 30 g 200 |
39 {789-0209 E?89?0040?11 | GEAR CASE | 15.000j 1]
10 j945-0004 [94311100014 iDRAIN PLUG PT1/4 : 210 j 100 |
41| 789-0527 | 78920045100 'no ELBOW E-10X1/4 : 830 | 50
22 |o12-0122 | 78920024400 ISHIW €0.1.0.2.0.3) | 120 | 100 |
13 |935-0202 | 93512003508 j OIL SEAL TC20358 | 450] 100
s | 789-0212 f78920040401 ‘4SHAFT I | 3,500 ( 2 |
15 | o012-0121 j 78920044300 | SHIM (0.1.0.2.0.3) | 140! 100?
16 |936-2055 | 93620000055 {o RING G55 | 150 | 100?
7 | 789-0218 578920040700 J BEARING HOUSING | 1,200} 20|
18 !789-0227 | 78920041600 iSTUD BOLT MBX4L P1.25 | 340 i 100 |
19 %921-0008 !92121101008 | SPRING WASHER M8 | 10 zooi
50 f914-oso7 !91412411008 NUT M8 P1.25 | 10 200 |
51 | 902-0058 90401008030 | CAP SCREW M6X30 P1.0 | 50 | 200 |
52 ]921-0006 92121101006 i SPRING WASHER M6 ; 10| 200 |
53 '789-0228 ;78920041700 | FLANGE 1,600 ! 20 |
54 !936-1022 i93610000022 !0 RING P22 | 80 ‘ 200
S5 | 780-0223 | 78920041200 | GEARPUNPASSY GP-08-5-2L3340E | 14,000? 5 |
56 921-0008 }92121101008 SPRING WASHER M8 ‘ 10 | 200 |
57 | 008-0158 j90401008030 CAP SCREW M8X30 P1.25 80 zoo‘
58 |904-0106 | 90401008020 | CAP SCREW M6X20 P1.0 40 2ooJ
| 59 |920-0006 |92121101006 | SPRING WASHER M6 10 200 |
1 60 |789-0691 | 78920041012 | SUCTION FLANGE 10,000 ! 5§
' 61 |936-1042 | 93610000042 |0 RING P42 150 100 |
| 62 |789-022 | 78920041101 | STRAINER KNF-03 1,700 20 |




1 1 PRESSURE

= 72

ST20 O
REF NO. | CODE %0. | PART w0. | PART NAME2 | UNIT PRIZE | MINI.ORDER |
63 936-1022 | 93610000022 |0 RING P22 , 60 | 200 |
| |
64 921-0006 | 921211010068 | SPRING WASHER M6 } 10 | 200 |
65  |904-0059 | 90401008035 | CAP SCREW M6X35 P1.0 | 60 | 200 |
66 901-0106 90124108020 BOLT M8X20 Pl.25 I 20) 200;
{ | | !
87 921-0008 92121101008 ’SPRING WASHER M8 : 10 F 200!
H | ; | |
. | | | i A
j 63 [789-0136 !78920023800 fWASHER ¢ 9X40x4.5 f 150 | 100 |
i i | ’ ]
| ' : i |
! 69 i789-0062 [78920013700 {SHEAVE ] 3.000 | 20,
| 1l ] 1 i H
i | 1 | s >
} 70 i 789-0074 |78920014700 } KEY 5X5X30 ; 190] 100 |
|7t |e5T-7045 | 95704200045 |V.BELT SBas 1,900 | 20 |
| |I ' ll { ! :
| | | ,r ; | |
| H i i
! | | | i : |
i | ! | | !
A N S
l | | | i
| | J r i
! | | | | | |
| | | | | |
| | |
] | A
| | | | |
f | | |
| | | |
| | |
! f |
| | |
’ | | |
l |
| | |
I | |
| | | !
} |
| | | |
| | | |
; - i
| |
o g g
| | | |
| | | |
| | ' '
| | | |




7 07 —ERENER
Blower Driving

ST—20




S T90 ELOWER DRIV ING 1o
REF NO. | CODE NO. | PART NO. PART NAME2 | UNIT PRICE | MINT.ORDER |
I |937-1020 | 93710000020 | SNAP RING 20 | 10 | 20,
2 |938-0204 | 938060042RS | BEARING 60042RS ! 730 50 |
3 |780-0130 | 78920023012 | IDLER 2,100 2 |
1 | 789-0548 | 78320023120 | IDLER ARY B 3,100 20{
5 9011157 | 0148201025 |BOLT M10X25 PL.5 8T } 80 200 |
|6 |s2-0010 j 92121101010 ESPRING WASHER 110 i 10| 200 |
T | | |
8 | | | | |
A | % | |
o | | |
| 783-0386 78930014400 {PtN [ 480 | 100 |
. T
13 [901-1157 | 90148201025 { BOLT MI0X25 P1.5 8T | 80 200 |
14 | 921-0010 192121101010 ‘;SPRING WASHER 10 | 10| 200 |
s | i
6 | | | |
7 | |
s i | |
| | | | | |
g | | |
20 | 409-0028 }40906025020 ?PIN  6X20 ; 40 200
o1 | 930-0016 (93010025015 SPLIT PIN & 2.5K15 | 10 200
22 | 789-1005 }78920023534 j HOUSING FRAME | 3.0 20|
23 | 930-0038 {93010003030 iSPLlT PIN & 3X30 i 10 ! 200 |
2 | 245-0037 j24506016000 } PIN ¢ 16X79 500] 50 |
25 | 789-0133 | 78320023213 4SPRING 1.0X11X50 490 100 |
' 26 |901-0110 | 90124108030 }BOLT MBX30 P1.25 20 2ooi
27 |921-0008 | 92121101008 | SPRING VASHER M8 10 200 |
28 | 789-0136 | 78920023600 | VASHER & 9X40X4.5 150 100
! 29 | 789-0151 178920025100 !SHEAVE B275 9,200 10|
|30 |938-0243 | 938062062RS | BEARING 62062RS 1,200 20 |
| 31 | 789-0124 ’78920022701 BEARING HOUSING 7,500 1of




il

Blower Drivin_g

a7 —

ST—20




ST20 BLOWER DRIV ING =
REF NO. | CODE NO. | PART N0 | PART VAWE2 | UNIT PRICE | INI.ORDER |
32| 789-0120 | 78920022500 fHOUSING PIVOT U | 1,098 i 2|
|3 789-0121 | 78320022601 | HOUSING PIVOT L § 3,231§ 20|
3 921-0016 | 92121101016 | SPRING WASHER 16 | 20} 200 |
35 901-1811 | 90148201645 | BOLT M16X45 P2.0 8T f 220 100 |

36 921-0010 | 82121101010 | SPRING WASKER M10 | 10 ? 200 |
e S01-1157 | 90128210025 j BOLT M10X25 P1.5 8T | 80@ 200 |
I 7890162 | 78920024300 |SPACER o 38.1X$ 31.7X88.5 ; 270 | 100 |
J 30 |789-0118 | 78920022302 | BLOWER SHAFT 70| 20 |
40 789-0117 | 78920022224 | BLOVER 17,000 1|
1 j?89-0197 | 78920033800 | BOLT M110%20 P1.5 8T ; 80 | 200 |

12 [914-0010 |91812612010 | NUT 10 P1.5 6T | 30 | 200 |

43 957-7052 | 95704200052 |V BELT SBS2 2,350 20 |

14 {933-0003 93320120408 | GREASE NIPPLE 6 P1.0 | 100 | 1ooj

} 15 j 789-0694 J 78920028011 | PLAIN WASHER | 400} 100}
6 | 901-1105 | 90120108015 | gOLT HBXI5 P1.25 | 30 | 2oof

47 |921-0008 | 92121101008 | 10| 200 |

J
|
.i
i
|
|

|

;SPRING WASHER V8
t
|

|
[
|
|
|
|




7 a7 —ERENES
Blower Driving

ST—-20




| CODE NO. | PART NO.

- S = =
(€3]
[}
[a
[aw]
=
pm
- s S
O
[+
a.
|
=
)
(9]
[£a]
=
=T
=
E—
o
T
Q-

REF NO.




XEhER

=75

Auger Driving

389200 3OO

ST—20




ST 20 AUGER DRIV ING 1=

'REF NO. | CODE NO. |  PART M. PART NAME2 | UNIT PRICE | MINI.ORDER |
I |939-0206 | 93320000006 | DISMOUNTING NUT L ANOS 480 100 |

2 |938-0001 | 78920038600 | INNER RACE LRT30 35 16 l 1,000 20
3 |937-2050 | 93720000050 | SNAP RING H50 } 200 100 |

4 [789-0172 | 78920031111 | DUST COVER | 70 200
; 5  |935-0200 | 93543505008 | OIL SEAL TC35508 | 400 { 100 |
|6 |o938-0067 | 83300006906 | BEARING 6906 | 900 | 50 |
l 7| 7890190 | 7892003211 |SPACER p 38.IXg 31738 | 20 | 100 |
|8 |780-0168 | 78920030511 | FRONT HOUSING | L70] 2|
f 9 f901-0109 | 90144108025 gBQLT MBX25 P1.25 | 20 f 200 |
10 | 921-0008 | 92121101008 | SPRING VASHER® M8 | 10? 200 |
f 1t [o12-0130 | 78920038111 !SHIM (1.25.0.5) | 450{ 100 |
|12 |es-ous | 83300006206 | BEARING 6206 | 800 | 50 |
‘ 13 |783-0173 | 78920031211 ”[ PINION GEAR 17,000 | L
|14 |901-0167 |50126110070 | BOLT 1070 P15 | 60 200 |
15 |e1a-0511 | 91412411010 ‘NUT MIO P1.5 f 10 200 |
|16 | wes-o010 | 96501000010 | 0 RING WASHER 1110 | 50 200 |
f 17 i953-0003 j95322113020 OIL FILLER PLUG M20 PLS | 360? 100 |
' 18 | 788-0159 | 78920030111 | CHAIN CASE | 11,000! 5|

[ 19 |201-0109 90124108025 |BOLT MBX25 1.5 | 20 r 200
} 20 j921-0008 j92121101008 SPRING WASHER M8 | 10! 200 |
‘ o1 | 932-0615 f93212006015 | SPRING PIN & 6X15 ; 30 200 |
} 22 789-0176 i?8920031500 j PACKING A | 90} 200
f 23 !789-0198 | 78920033900 fAucER FLANGE U | 2,7oof 20|
i 28 | 801-0109 }90124108025 | BOLT ¥8x25 P1.25 | 20J 200
25 |921-0008 | 92121101008 | SPRING WASHER M8 | 10 200
' 26 | 789-0171 | 78920031011 'SEAL HOUSING | 1,700' 20|
27 | 789-0177 | 78920031611 | PACKING B | 70 200 |
28 |935-0208 | 93543004508 | OIL SEAL TC30458 ! 600 SOJ
20 |938-0207 |93800006006 | BEARING 6006 I 760 50{
30 | 789-0169 | 78920030811 | SPROCKET U #40X18T 2,200 2|
31 |783-0187 78020032611 | SPACER @ 30X4 27.6X11.4 ) 220 100 |




7 — 77 BRENER
Auger Driving

ST—20




il

g

o+ — HER

Auger Driving

ST—20




DRIV ING

= 2

ST20 AUGER
REF NO. | CODE NO. | PART NO. PART NAME2 UNIT PRICE | MINI.ORDER |
52 |944-0081 |94411080076 | CHAIN $40X76 2,200 2|
33 |789-0184 | 78920032312 | AUGER SHAFT U 7,000 10|
30 |789-0206 | 78920034311 | KEY T7X7X28 110 100 |
|35 |789-0180 | 78920031912 | AUGER FLANGE L 2,900 20 }
36 |901-0106 | 90124108020 |BOLT M8X20 P1.25 | 2 ll 200 |
37 |921-0008 |92121101008 | SPRING WASHER 18 | 10'; 200
38 | 789-0164 | 78920030401 I GEAR CASE COVER | Le00 ]' 20|
33 |780-0179 | 78920031811 | PACKING D | 100 | 100 ‘,
i' 90 | 012-0128 78320034000 | SHIN (0.2.0.3.0.5) | 150{ 100 |
| a i938-0216 03800006205 | BEARING 6203 | eooi 5
g2 |783-017¢ | 78920031311 ‘ BEVEL GEAR ' 21,000 I |
l 13 |789-0453 | 78920031412 | SPACER & 38.1X@ 3L.7XIL.5 | 170 100 |
1 14 [789-0167 | 78520030611 | GEARI 5,800 | -10[
! 45 | 901-0104 | 90124108015 | BOLT M8X15 P1.25 l 20 | 200 |
| a6 |966-0008 | 96601000008 | 0 RING WASHER M8 | 50‘ 200{
f w | 9010158 j90124110015 jBOLT MIOX15 P1.5 E 40} 200 |
! 18 lgee-oow {96601000010 io RING WASHER M10 | 50 | 200
| | 789-0162 | 78920030300 | AUGER GEAR CASE | 17,000 ‘ ¥
50 ’935-0211 | 53543505511 iOIL SEAL TC355511 ‘ eoo] 50 |
51 | 938-0222 ’93800006207 BEARING 6207 1,000 2 |
52 |789-0189 178920032800 SPACER ¢ 42.7X¢ 35.7XI5.1 170 100]|
53 | 789-0170 | 78920030900 | SPROCKET L #40X18T | 2,20 2
51 |789-0168 | 78920030700 | GEARI | 3,100 20 |
’ 55 | 789-0183 | 78920032700 |ESPACER b 42.7X¢ 35.7X4.5 | 170 100 |
| 56 '789-0181 78920032013 | AUGER SHAFT L 11,000 5 |
I 57 | 789-0205 | 78920034200 | KEY 10X8X30 180 100]




| UNIT PRICE | M1N1.0RDER |

(]
€3]
=
=T
=
[
(a4
=<t
a. |
o
=
T
o
<t
Q.
o
=
[£3]
Q
(an]
(5]
o]
=
(£
€3]
oz




>3 W ER

Thrower

ST—-20




ST20 THROWER 1.5

REF NO. | CODE M. | PART 0. | PART NAME2 | UNIT PRICE | MINI.ORDER |
1 |789-0097 |78920034703 | LOWER AUGER RH 37,000 | 1‘

2 |789-0408 | 78020034803 | LOVER AUGER L 37,000 I
3 |901-0157 90124110025 |BOLT MI0X25 P1.5 10 20 |
1 |921-0010 | 92121101010 | SPRING WASHER 1110 | 1oj 200 |
5 |914-0511 91412411010 {NUT MIO P1.5 | 10 200?
s !465-0033 | 46520041100 | HOLD BOLT M12X20 PL.75 8T | 270; 100 |
I 7 |921-0012 92121101012 | SPRING WASHER 12 f 10 i 200
I i789-0499 | 78920034500 | UPPER AUGER R | 16,900 ¥
B i789—0500 i78920035000 [URPER AUGER LH % 16,400 f L]
10 1 780-1006 | 78320035700 | BOLT MBX25 P1.25 | 90 | 200}
11 |921-0008 | 92121101008 | SPRING VASHER M8 i 10 ’ 200 |
' 12 |914-0507 | 91412411008 |NUT M8 P1.25 } 10! 200}
13 |ae5-0033 16520041100 | HOLD BOLT M12X20 P1.75 8T f 270 | 1ooi
|1 {s21-0012 }92121101012 SPRING VASHER M12 t 10! 200,
s f789-0503 178920035301 fAUGER SIDE COVER RH | 4,047{ 2
16 j 789-0504 | 78920035401 ] AUGER SIDE COVER LH | 4,047§ 20 |
‘ 17 |901-0157 | 90124110025 | BOLT M10X25 PL.S g 10| 200

18 !921-0010 ’92121101010 | SPRING VASHER MI0 ] 10 200
19 4914-0511 91412411010 !NUT MIO PL.5 | 10 200 |
j 20 ’901-0156 | 30122110020 }BOLT MI10X20 P1.5 j 40 | 200
21 921-0010 ‘92121101010 iSPRING WASHER  M10 { 10 200{
22 |789-0435 | 78920026601 jBLowER HOUS NG } 35,022 20}
‘ 23 [901-1157 | 50148210025 | BOLT M10X25 P1.5 8T i 80 200 |
20 |921-0010 | 92121101010 | SPRING WASHER HM10 10 200 |
25 |920-0110 |92410201010 | PLAIN WASHER M1 10 200 |

26 |789-0191 | 78920033000 |SHIM t 0.9 80 200

27 |789-0192 | 78320033201 | GEAR CASE BRACKET 900 50

28 |921-0010 | 92121101010 | SPRING WASHER M10 10 200
29 |901-1156 90148210020 |[BOLT MIOX20 P1.5 8T 80 200 |

30 | 901-1157 | 90148210025 | BOLT MIOX25 P1.5 8T 80 200
31 |921-0010 | 392121101010 | SPRING WASHER MIQ 10 200{




CatvER
Thrower

ST—=20

ot

Lo

t 901

~a
nc_f/dw%
R




ZatwEf

Thrower

ST—20

1t

%

% 8_/@

9g1_ ™
.f:;.dﬂ-““n“nvu

]

a1

Tl

401 BOI




ST20 T H R O W E =2 D
REF NO. | CODE NO. | PART NO } PART NAME2 | UNIT PRICE | MINI.ORDER |
32 907-0606 | 90722108020 | MACHINE SCREW M8X20 P1.25 ! I 200 |
33 921-0008 | 92121101008 | SPRING WASHER M8 { 10 } 200}
34 914-0506 | 91412411008 | NUT M8 P1.0 } 10 I zooi
35 789-0157 | 78920025700 | BLOWER COVER | 2,300 | ! 20;
! 36 ‘907-0606 ! 22108020 EMACHINE SCREW M8X20 P1.25 @ 50 | 200 |
? 37 3921-0008 ; 2121101008 §SPRING WASHER M8 i 10 | 200 |
i 38 {914-0507 i9141>411008 {NUT M8 P1.25 i 10 @ 2ooi
|39 ]789-0145 | 78920024700 FSCRAPER BLADE 4.5X65 ] 1,100 % 20 |
! 40 {937-1020 ! 03710000020 !SNAP RING  $20 | 40 | 200!
] 4 | 938-0204 | 938060042RS | BEARING  GOO42RS } 730? 50
i 42 789-0195 i78920033600 | WHEEL | 2,900 | 2|
| 789-0196 }78920033701 WHEEL PIVOT } 1.1oo§ 20 |
| w {924-0110 ‘92410201010 PLAIN WASHER M10 ; 10 ! 200{
‘ 85 | 920-0010 | 02121101010 | SPRING WASHER M10 i 10 | 200!
% 46 901-1157 | 90148210025 | BOLT M10X25 P1.5 8T 80 ! 2004
] 7| 914-0507 | 91412411008 lNUT M8 P1.25 | 10 | 200 |
; 48 |921-0008 | 92121101008 iSPthG WASHER M8 ! 10 | 200!
' 49 i907-0606 }90124108020 ]BOLT M8X20 P1.25 | 50 | 200}
{ 50 1789-0448 i?ggzoozszol !BELT COVER | 2,500 % 20|
51 i901-0054 ]90124106015 'BOLT M6X15 P1.0 ' 20 | 200 |
52 |921-ooos 02121101006 | SPRING WASHER M6 { 10 i 200 |
5| N
o | a
% | | | |
56 911-1004 | 91115104010 | TAPPING SCREW 4X10 10 l 2ooi
57 789-0466 | 78920027100 | STICK HOLDER 210 ' 1001
58 789-0465 | 78920027000 | STICK I 800 ! 50
I 59 014-0504 | 91412411006 | NUT M6 P1.0 j 10 | 200
{ 60 921-0006 ‘92121101006 SPRING WASHER M8 | 10 { 200
] 61 901-0056 190124106020 BOLT MBX20 P1.0 l 20 j 200
| 62 930-0055 | 53010005030 | SPLIT PIN @ 530 | 40 \ 200 |




ST 90 TEHROWER = _ -5
REF NO. | CODE NO. | PART . BART NAME2 | UNIT PRICE iMINl.ORDER‘
63 | 789-0383 | 78930022500 | GASKET | 240 100 |
60 | 783-0108 | 78920021411 | CHUTE CLAMP f 700 | soi
65 | 789-0147 |78920024811 | CHUTE STAND ] 3,600 [ 20
|66 |7a0-0862 | 78920026700 | VORM WHEEL 520 10|
I | 904-0105 | 50201006020 | CAP SCREV 1620 P1.0 i 40 { 200 |
| e 921-0006 | 92121101006 | SPRING WASHER Y8 ; 10 2005
e |918-0504 | HLA12A11006 | MUT 6 PL.O | 10 i 200 |
o | 789-0148 | 78920029900 | VORM COVER | 980 50,
o §933-oooe 93320220406 | GREASE NIPPLE M6 45 | 170 f 100 |
| | 901-0052 | 20122106010 | BOLT ¥6X10 P1.0 ¥ 20 i 200 |
1 73 |921-0006 | 92121101006 | SPRING WASHER 1B | 10| 200 |
7| 924-0108 ’ 92410201006 | PLAIN WASHER M6 | 10| 200 |
75 | 789-0463 f?ggzoozsaoo | sToper | 100 [ 100;
76 921-0006 j 92121101006 | SPRING WAHSER 46 ! 10| 200 |
77 | 901-0058 f90124106020 BOLT MEX20 P1.0 i 20 { 200?
% 78| 789-0110 j 78920021515 ; DISCHARGE CHUTE 13,000 5 |
™ 1914-0507 §91412411008 [Nt 8 P1.25 | 10 200 |
; 80 | 921-0008 | 82121101008 ] SPRING WASHER M8 | 10 200
{ 81 ‘924-0108 | 92410201008 iPLAIN WASHER M8 { 10 200{
i B2 | 789-0464 | 78520026900 } CHUTE COVER } 912 50 |
i 83 |789-0115 |78920022002 | SPRING 2.3X24X180 | 540 50 |
] 81 | 789-0113 | 78920021811 | DEFLECTOR SHIELD 280 100 |
! 85 [ 7890114 | 78920021901 | FIXED PLATE I | 300 | 100 |
| 8 | 921-0008 |92121101006 SPRING WASHER M6 10 200 |
87 | 914-0500 | 91412411008 |NUT M6 P1.0 10 200 |

88 | 924-0106 i 92410201006 | PLAIN WASHER M6 10 200
89 |789-0116 |78920022100 | HINGE PIN & 6 250 100 |

90 | 930-0016 | 93010025015 | SPLIT PIN ¢ 2.5XI5 ' 10 200
91 | 789-0150 ‘78920025001 DEFLECTOR CHUTE T § 3,900 20
I 92 ?789-0153 | 78920025300 | FIXED PLATE I ] 310 100 |
.3 | 02121101006 | SPRING VASHER 16 | 10| 200

[ 921-0006




a3t vEf
Thrower

ST—20

9t

ﬁ mo_@

try 99t

M
AP




T 3tyng
Thrower

ST—=20

9t

% 8_/@

1t oa_ﬁaw@

A

3 nwf,m:

—--g11

/11




ST90 THROWER 4.5
REF NO. | CODE %0. | PART NO. | PART VAME2 | UNIT PRICE | #1N1.0RDER
94 914-0504 591412411006 ‘NUT M6 P1.0 i 10 zooj
95 789-0681 i78920021722 iDEFLECTOR CHUTE I ! 2.600 203
96 789-0678 i78920025411 LMK % 670 soj
97 |924-0108 | 92410201008 | PLAIN VASHER 1B | 10 | 200 |
93 1930-0016 §93010025015 iSPLIT PIN ¢ 2.5X15 i 10i 2oo§
99 | 789-0680 }78920025611 | LINK I | 720] 50 |
100 i930-0034 {93010003020 ?SPLIT PIN ¢ 3X20 § 10 { 200 |
101 i 789-0679 j 78920025511 § LINK I ] 680] 50 |
102 @999-0550 !99905020000 | STICKER % 360 i 100 |
103 | 999-0551 isggosozlqoo | STICKER | 360 i 100 |
104 999-0552 '99905022000 STICER 360 { 100 |
105 789-0137 | 8920023712 | WARM CLEVIS 1,500 } 2oi
106 |012-0132 i78930022600 ‘ €SPACER ‘ 120 | 100 |
107 }789-0138 j78920023801 } WARM GEAR ' 1,800 i 20|
103 {932-0325 [93212403025 iSPRING PIN ¢ 3X25 j 30 | 200 |
L !789-0492 | 78920023912 | uARM PIVOT @ 12 | sooé 50 ;
| 110 | 789-0144 | 78920024600 EUNIVERSAL JOINT NC-10-214 | 2,200 { 20%
i 111 i932-4520 ;93212445020 ;SPRING PIN ¢ 4.5X20 | 30 200]
{ 112 i789-0139 | 78920024013 iEXPANSION ROD : 1,100 { 20@
] 113 ’789-0140 }78920024113 | EXPANSION ROD F | 1,200 } 20|
114 999-0701 §42019001000 | STICKER l 360 i 100!
115 907-0054 }90715106015 EMACHINE SCREW M6X15 PL.O | 30 } 200!
116 |921-0006 | 92121101006 iSPRING WASHER M6 10 j 2005
17 914-0504 | 91412411006 | NUT M6 10 200
118 789-0467 | 78920080315 | EXTENSION SHUTE 8,500 10 |
119 901-0054 | 90124106015 | BOLT MBX15 20 200 |
120 921-0006 | 92121101006 'SPRING WASHER M6 10 200
121 789-0468 | 78920080502 | EXTENSION CHUTE COVER 4,700 20
TS 014-0507 | 91412411008 | NUT M8 P1.25 10| 200
123 921-0008 | 92121101008 | SPRING WASHER M8 10 | 200
124 924-0108 | 92410201008 | PLAIN WASHER M8 10 | 200




ST20 THROWER 5. -5

i ] |
| REF NO. | CODE NO. | PART NO. | PART NAME2 | UNIT PRICE | MINI.ORDER |
s T
| 126 | | | |
! | i j I
It | | | |
| 128 | | | | |
| | ; ; |
|12 789-0478 | 78920081622 | LIGHT MF-1 | 2,700 | 20 |
| 130 ’935-0301 | 78920033400 | OILLESS BEARING 70B3520 | 1,000 | 20 |
i i | | i i
| 131 |935-0302 | 78920034500 | OILLESS BEARING 7083030 | 600 | 50 |
| | | | | |
| | i 1 | ;
‘i ! ! | |
| | | | |
| '. i l. j
A : | |
| | | | | |
L | i
| | | |
| | | | | |
| | | | | | |
| | | | |
| | | | |
| | | | |
| | | | | |
| l 1
| J | (
| | |
| | | | i
‘ | |
| r

|




23t waf

Thrower

ST—=20 .

91

ﬁ no_/@

961

mo_Jﬂv
AP




